
Administrator
Typewritten text
ATTACHMENT-1







Administrator
Typewritten text
ATTACHMENT-II













Administrator
Typewritten text
ATTACHMENT-III



Administrator
Typewritten text
ATTACHMENT-IV







Administrator
Typewritten text
ANNEXURES



Scanned by CamScanner

Administrator
Typewriter
ANNEXURE-1



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Scanned by CamScanner



Administrator
Typewritten text
ANNEXURE-2



Administrator
Typewritten text
ANNEXURE-3























Administrator
Typewritten text
ANNEXURE-4





Scanned by CamScanner

Administrator
Typewritten text
ANNEXURE-5



Scanned by CamScanner



Administrator
Typewritten text
ANNEXURE-6













Administrator
Typewritten text
ANNEXURE-7





19

Population Breakup 

S. No.
Description Area / Rooms/Units Occupancy

1 EWS UNITS 2600 10400
2 Multipurpose Hall 875 1313
3 Shops at Ground Level 290.45 1687
a visitors 170
b Staff 10
3 Shops at Above ground 1205 3615
a visitors 362
b Staff 10
4 KIOSK 240 240

Total 17807

Administrator
Typewriter
Annexure-8



20

Water Requirement for the Proposed Project  

S. No.
Description Area / 

Rooms/
Units 

Occupancy Total water requirement Waste Water Generate
Domestic Water Flushing Water Domesti

c
Flushing Total

LPCD LPD LPCD LPD LPD LPD LPD
1 EWS UNITS 2600 10400 90 936000 45 468000 748800 374400 1123200
2 Multipurpose 

Hall
875 1313 5 6565 10 13130 5252 10504 15756

3 Shops at Ground 
Level

290.45 1687 5 8435 10 16870 6748 13496 20244

a visitors 170 5 850 10 1700 680 1360 2040
b Staff 10 25 250 20 200 200 160 360
3 Shops at Above 

ground
1205 3615 5 18075 10 36150 14460 28920 43380

a visitors 362 5 1810 10 3620 1448 2896 4344
b Staff 10 25 250 20 200 200 160 360
4 KIOSK 240 240 5 1200 10 2400 960 1920 2880

Total 17807 973435 542270 778748 433816 1212564
Say (KLD) 973 KLD 542 KLD 1213 

KLD

Administrator
Typewriter
Annexure-8



21

Fresh water requirement  on daily 
basis 973 KLD

Domestic Water 
973 KLD

Flow to Sewer 
1213 KLD

Flushing Water  
542 KLD

Horticulture -107 KLD

STP Capacity-
1400 KLD

Treated Water Recovered -970 KLD

Zero Discharge to Municipal Drain (in dry season)/
107 KLD Treated water will be discharge in Monsoon Season

80 % 

80 % 

Road Washing- 229 KLD

Used in plantation of 
surrounding areas - 92 KLD 

Water Balance Chart   

Administrator
Typewriter
Annexure-8



22

WATER STORAGE DETAILS
•FOR RESIDENTIAL BUILDING & MAC
TERRACE PUMPS:- One Terrace pump of capacity 450 LPM shall be provided
at top of each block of the proposed building for firefighting purpose. The
pump is to be operated automatically or manually either from the usual
supply of Electricity or from the stand by power supply (Generator) in case of
failure of usual electrical supply.
TERRACE TANK: - Terrace tank of 5,000 ltrs. capacity shall be provided at
the top of the each block for firefighting purpose. It should be ensured that
water in the tank is not utilized for any other purpose other than firefighting.
The terrace tank should be connected to rising mains.
•NEIGHBORHOOD SHOPING COMPLEX
TERRACE PUMPS:- One Terrace pump of capacity 900 LPM shall be provided
at top of the building for firefighting purpose. The pump is to be operated
automatically or manually either from the usual supply of Electricity or from
the stand by power supply (Generator) in case of failure of usual electrical
supply.
TERRACE TANK: - Terrace tank of 25,000 ltrs. Capacity shall be provided at
the top of the building for firefighting purpose. It should be ensured that
water in the tank is not utilized for any other purpose other than firefighting.
The terrace tank should be connected to rising mains.

Sl. No. Parameter Test Method Result Units
1 Colour IS: 3025 (P-4) < 5.0 Hazen

2 Odour IS: 3025 (P-5) Unobjectiona
ble

-

3 Taste IS: 3025 (P-7) Agreeable -
4 Turbidity IS: 3025 (P-10) < 2.0 NTU
5 pH IS: 3025 (P-11) 7.1 -
6 Total  Hardness   (as CaCO3) IS: 3025 (P-21) 236 mg/l
7 Calcium (as Ca) IS: 3025 (P-40) 65.8 mg/l
8 Iron (as Fe) IS: 3025 (P-53) < 0.1 mg/l
9 Chloride (as Cl) IS: 3025 (P-32) 37.1 mg/l
10 Residual Free Chlorine IS: 3025 (P-26) < 0.2 mg/l
11 Fluoride (as F) IS: 3025 (P-60) < 1.0 mg/l
12 Total Dissolved Solids IS: 3025 (P-16) 342 mg/l
13 Magnesium (as Mg) IS: 3025 (P-46) 26.9 mg/l
14 Copper (as Cu) IS: 3025 (P-42) < 0.05 mg/l
15 Manganese (as Mn) IS: 3025 (P-59) < 0.1 mg/l
16 Sulphate (as SO4) IS: 3025 (P-24) 63.4 mg/l
17 Nitrate (as NO3) IS: 3025 (P-34) 4.2 mg/l
18 Phenolic Compounds (as 

C6H5OH)
IS: 3025 (P-43) < 0.001 mg/l

19 Mercury (as Hg) IS: 3025 (P-48) < 0.001 mg/l
20 Selenium (as Se) IS: 3025 (P-56) < 0.01 mg/l
21 Arsenic (as As) IS: 3025 (P-37) < 0.01 mg/l
22 Cyanide (as CN) APHA 4500 

CN-C
< 0.05 mg/l

23 Lead (as Pb) IS: 3025 (P-47) < 0.05 mg/l
24 Zinc (as Zn) IS: 3025 (P-49) < 0.5 mg/l
25 Chromium (as Cr+6) IS: 3025 (P-52) < 0.05 mg/l
26 Alkalinity (as CaCO3) IS: 3025 (P-23) 317 mg/l
27 Aluminium (as Al) IS: 3025 (P-55) < 0.03 mg/l
28 Boron (as B) IS: 3025 (P-57) < 0.25 mg/l
29 Cadmium (as Cd) IS: 3025 (P-41) < 0.01 mg/l
30 Anionic Detergents (as 

MBAS)
APHA 5540-C < 0.05 mg/l

31 Total Coliform IS: 1622 < 2 MPN/100 
mL

32 E.Coli IS: 1622 Absent MPN/100 
mL

WATER QUALITY REPORT

Water storage details and quality report 

Administrator
Typewriter
Annexure-8



23

SEWAGE TREATMENT PLANT

Type of STP considered - MBBR Type
Capacity of STP - 1400 KLD
Recovery from STP -970 KLD

Physico chemical characteristics of Inlet And Outlet

Sl. No. Parameter Unit Inlet Value Outlet Value
1. pH - 7.0 to 8.0 6.5 to 8.5
2. BOD5 mg/L 300 < 10
3. COD mg/L 800 < 50
4. TSS mg/L 350 < 50
5. O & G mg/L 50 < 5
6. E COLI MPN 106 – 107 / 1000 ml 103 /1000 ml
7. Colour Unobjectionable Un objectionable

BAR SCREEN CHAMBER CUM OIL
& GREASE CHAMBER

EQUALISATION TANK

MOVING BED BIO
REACTORS (MBBR)

TUBE SETTLER TANK

CHLORINE CONTACT CUM
FILTER FEED TANK

TREATED EFFUENT 
PUMPS

TREATED WATER
STORAGE TANK

ULTRA FILTRATION
SYSTEM

FINAL WATER STORAGE
TANK

DUAL MEDIA FILTER

ACTIVATED CARBON
FILTER

SLUDGE HOLDING TANK

SLUDGE DISPOSAL 
PUMP 

SCHEMATIC PROCESS BLOCK DIAGRAM

Sewerage Treatment Plan    

Administrator
Typewriter
Annexure-8



24

Surface Drainage Plan    

Administrator
Typewriter
Annexure-8



25

Rain water Harvesting Plan    

Maximum hourly rainfall = 120 mm/hr
Calculations for stormwater load for recharging in Max. Rainfall
Total Run-off: Roof Top
Intensity of rainfall = 120 mm/hr
Drainage area in sqm = 19126.76 m2
Coefficient of run-off = 0.90
Therefore, runoff = 0.90 x 0.12 x 19126.76 = 2066 m3/hr
Total Run-off: Paved Surface
Intensity of rainfall = 120 mm/hr
Drainage area in sqm = 19077.62 m2
Coefficient of run-off = 0.70
Therefore, runoff = 0.70 x 0.12 x 19077.62 = 1607 m3/hr
Total Run-off: Unpaved Surface (Green belt area )
Intensity of rainfall = 120 mm/hr
Drainage area in sqm = 10155.6 m2
Coefficient of run-off = 0.15
Therefore, runoff = 0.15 x 0.12 x 10155.6 = 183m3/hr
Total Runoff Load = (2066 + 1607 + 183 ) m3/hr
= 3855m3/hr
Typical Rain Water Recharge Pit Details:
 Considering coefficient for Evaporation/ Spillage and first flush etc.
= 0.700
 Total StormWater Flow = 3855 X 0.700 m3 /Hour
= 2699 m3 /Hour

VOLUMEOF STORMWATER
Total StormWater Flow = 2699 m3/hr
Considering 15 minutes (0.25 Hr) Retention Period.
Volume Required = 2699 x 0.25
= 675 m3
Volume = 700 m3
Considering 1 No. Rain Water Harvesting Pit of size 4.0 m dia and 2.5 m

effective depth.
Volume of One No. Rain Water Harvesting Pit
Diameter of Pit (d) = 4.0 m
Radius (r) = 2.0 m
Water Depth (h) = 2.5 m
Volume of 1 No. Rain Water Harvesting Pit
= 2.0 x πr2h
= 2.0 x 3.14 x (2.0)2 x 2.5
= 63 m3
No. of Rain Water Harvesting Pit
Total No. of rain water harvesting pit required
= Total Volume/Volume of One Rain Water Harvesting Pit
= 700/63 m3
= 11 Nos. but provided 13 no. of recharge pit
Actual Rain Water Available on Normal Rainfall: Rainfall during

monsoon = 1442 mm/yr (in 54 days)
Average daily rainfall during monsoon = 26.7 mm/day say 27 mm/day
Actual RainWater Available on Normal Rainfall = 355145m3
FreshWater Requirement = 973 m3/day
FreshWater Requirement per year = 973 x 365 = 355145 m3/Annum
RainWater Available during Monsoon Season = 104088 m3/year
Actual RainWater Harvesting = 104088 / 355145 = 30%
Expected Recharge annually to Phreatic aquifer = Around 104088 m3

Administrator
Typewritten text
ANNEXURE-9



26

Layout plan showing external rain water harvesting

11

10

12
13

Administrator
Typewritten text
ANNEXURE-9



Administrator
Typewritten text
Structure of Recharge pit 



Traffic Study Report 
for 

“Development of an Affordable Housing Project 
Over 20.21 Acres at Chandrasekharpur, 

Bhubaneswarin Partnership with Bhubaneswar 
Development Authority” 

[Private Public Partnership Project]  

At mouza- Chandrasekharpur, Plot No: 321 (p) 
Khata No. 619, Bhubaneswar, District -Khordha, 

Odisha 

By: 

 

 

With their PPP Partner 

M/s Paramitra Smart Infra Pvt. Ltd. 

 
At: Chandrasekharpur, Bhubaneswar, Odisha. 

 
 

  

Administrator
Typewriter
ANNEXURE-10 



 

  



CONTENT 

Sl.no. Description Page no. 

1.  INTRODUCTION 

1.1 Background  1 

1.2 Scope  1 

1.3 Purpose of the Study  1 

1.4 Design parameter  2 

2.  SITE APPRECIATION & EXISTING TRANSPORT NETWORK & 

BASE TRAFFIC 

2.1 Traffic Study Locations 3 

2.2 Traffic Survey 4 

2.3 Condition of Existing Road Network 4 

3.  METHODOLOGY 

3.1 Reconnaissance Survey 5 

3.1.1 Traffic Survey 5 

3.1.2 Traffic Study 6 

3.1.3 Traffic Volume Study 7 

3.1.4 Methods of Counting 7 

3.2 Traffic Data Analysis 8 

4. TRAFFIC DATA COLLECTION AND ANALYSIS OF EXISTING 

ROAD NETWORKS BASED ON DATA COLLECTED 

4.1 Analysis of Monitored Traffic Density 9 

4.2 Level of Service (LOS) 13 

4.3 Level of Service after expansion of Project 16 

       5. TRAFFIC DATA PROJECTIONS 

5.1 Projected Horizon Year Traffic 18 

6. TRAFFIC MANAGEMENT PLAN 

Administrator
Typewriter
ANNEXURE-10 



6.1 Introduction  21 

6.2 V/C ratio for base year 2022 21 

6.3 Traffic Management Plan 21 

6.3.1 Traffic Management Policy and Measures 21 

6.3.2 Installation of Road Signs and Marking 23 

7 SIGNIFICANT FINDINGS AND 

 RECOMMENDATIONS 

 

7.1 Significant Findings 27 

7.2 Observations from Traffic Volume Studies 27 

7.3 Recommendations 27 

   

 

Administrator
Typewriter
ANNEXURE-10 



 

Traffic Study Report for Development of Affordable Housing Project by M/s. 
Paramitra Smart Infra Pvt. Ltd. in partnership (PPP Mode) with 
Bhubaneswar Development Authority at Chandrasekharpur, Bhubaneswar, 
District- Khordha, Odisha 

 

Page | 1  
 

1. INTRODUCTION 

 

1.1 Background 

M/s. Paramitra Smart Infra Pvt. Ltd. has proposed for Environmental Clearance 

regarding Expansion with Modification of “Development of Affordable Housing Project” in 

partnership with Bhubaneswar Development Authority via PPP mode over 11.95 Acres of 

Plot No. 321(p), Khata No. 619, Mz- Chandrasekharpur, Bhubaneswar, District- Khordha, 

Odisha.  

1.2 Scope 

 To conduct a traffic survey of the area within 5 km of project site to capture base 
traffic. 

 To review the traffic circulation plan considering various types of vehicles users. 

 Analyze the forecast traffic in conjunction with base traffic. 

 Conduct an impact analysis of project traffic as well as study impact and mitigation 
measures. 

 Review traffic circulation to ensure proper and efficient traffic movement. 

 Conduct swept path analysis at critical locations of project entry/exit to ensure safe 
and efficient turning maneuvers. 

 Address the provision of the road signs and marking. 

 To provide traffic management plan to improve the current situation of existing roads 

and for future aspects. 

1.3 Purpose of Study 

 Due to the proposed project, roads may get affected due to heavy traffic volume. 

 To know the existing & future scenario of traffic volume or demand. 

 To provide mitigation measures to remove any bottlenecks based on the traffic demand. 